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TECHNOTE:ST INC. H-1
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QUEZON CITY, PHILIPPINES

TRle_IAL 'COMPRESSION TEST REPORT
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TECHNOTEST, INC, 1~z
SOIL TESTING . LABORATORY

893 E.delos SANTOS AVERUE

QUEZON CITY, PHILIPPINES
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TECHNOTEST INC. ; - -7
SOIL, TESTING - LABORATORY
893 E.delos SANTOS AVENUE
QUEZON CITY, PHILIPPINES
CONSOLIDATION TEST e ~log p CURVES
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TECHNOTEST INC.

SOIL TESTING LABORATORY
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TECHNOTEST INC. - ' e
"SOIL TESTING LABORATORY L
893 E.delos SANTOS AVENUE
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CONSOLIDATION TEST e~ log p CURVES
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